ASSEMBLY INSTRUCTION
[TEM NO.: TYXY1012

Before You Start

Please read all instruction carefully.

Retain instructions for future reference.

Separate and count all parts and Hardware.

Read through each step carefully and follow the proper order.
Keep all small parts and packaging materials for this product.



Tools Required For Assembly

o9
-‘ 1. It required two or more people to complete assembly.
2+
2. You will need one stepladder.
3. You may need to wear protective gloves.
4. A safety hat is recommended.

/)
LA
/§> 5. Use the hex keys in the box.

6. Please use a screwdriver. For ease of construction,
you may need to use a drill.

7. Please do not tighten screws fully prior to complete assembly.




PARTS LIST

ltem no| Qty Reference Image
01 4 . *\
totomm 2/4 BOX
02 4 - '?\
1714mm 1/4 BOX
04 8
4/4 BOX
05 4 [ 1/4 BOX:2PCS
2/4 BOX:2PCS




Item no| Qty Reference Image
Al 4 e ¢ <
Bl 6 g
b1 | 2 1
D2 2 e T
E1 2
E2 2 .
E3 2
E4 2
F1 4 7
H2 2 E
H6 2 . F
H7 2 E
H8 2
H9 2 , F
5 2 i
16 2
K1 2
K2 2 = -
K3 2

3/4 BOX




ltem no | Qty Reference Image

K4 2 ]
794

K16 2 = =

1105
K17 2 = =
1105

K12 2 ]
629

K13 2

K14 4 = =

S1 4 -

S2 4

L1 1 & =

L2 1 : %

3/4 BOX




3/4 BOX

ltemno| Qty |Reference Image|ltemno | Qty | Reference Image
M1 4 (7 N1 4 /
S e
72 4 Z3 2 r
24 | 6 Sy 26 | 2 ~
X1 8 Q X2 8
S
)
X3 | 4 x4 | a4




Item no| Qty |Description Reference Image
AA 8 M8+%145 S
BB | 40+4 | M5%30 P [Prrevr-
cc | 8 | wmi0%80 @]innsnnnnnn=
DD | 8 | ME%70 © [4WM>
EE | 1242 | M5%40
FF 20+1 M8*25 @
GG | 1442 | M6
HH 16 M8*60 @
KK 12+1 M6%55
LL 20+2 M6x45
MM 22+1
NN 2+1 M6%25
TT |138+14| M6%*15
W | 16 | ©6x200 )
Y1 1 M6 Sy—i
Y2 1 M6 S
E 2 M10 ég/:fj
va 2 M8 mE
o |2 [ e —
Yé 2 M6
Y7 1 M6 S —
Y8 1 M8 S

3/4 BOX




ltem no

Qty

Reference Image

4/4 BOX

T1 | 4 i

8 | 2

SE
RN

T13 | 4 %
. N
N

T14 | 4 %
|

T15 | 2
1

T16 | 4 #/
7
>

T17 | 4 %/
L

8




4/4 BOX

Reference Image

Qty

104+5

ltem no

Vv

WW




STEP. 1

1714mm

10




STEP. 2

@ 09 4x
2 O v © ‘
— /
M8X145 @ 4X M10%80 @ 4X \ @ 4X

11




STEP. 3

09 4x
@ ﬂ:m ME%70 @ 4X
O—m () M8X60 @ 8X

12




STEP. 4

0D 4x

o o
S s

g S

1515mm

€D 8x

M8*25

@)‘

&9 4x

13






STEP. 6

O s ©

CO 4x

M10%80

@B 4x

M8X145

15



STEP. 7

09 4x

© [—w- 0D 4xX

M6%70

16




STEP. 8

N1

N1

N1

N1

G €D 12x

M5X40

17




STEP. 9

@9 4X

O O @ 8x

M6X15

18




STEP. 10

@D 8x

) ©
M6X15

19



STEP. 11

M6X15

20



STEP. 12

Bl

TT

@D 8x

0w ©
M6X15

6D 2x

21



STEP. 13

@D 24x

©)

)
M6X15

@D 4x

22



STEP. 14

€D 1x

€D 4x

23



OmO x5

@D 4x

@ 2x

@0 2x

24



STEP. 16

(17) 4x

4X

(18) 2x

25



STEP. 17

%7/1{;// %/7%%

STEP.2 grpp. 1 STEP.2

26




STEP. 18

(17) 2x

@ZX

27



STEP. 19

KK

S2

g KK
»
KK
(\Ql
\ﬁw
Fix 81 and S2 with Screws & Nuts KK.
— (O O
@ 4X €® 12X  wexss

28




STEP. 20

29




STEP. 21

QD 1x

30



STEP. 22

K‘IG K14 K17
—K2 K1—
—K1 K2—
K17 K14 K16
@ 2X @ 2X
@ o ) 2
@ =

31




STEP. 23

Note: Pre-assemble Screw (TT), Do not tighten untill finished Step 34.

@ = @ o

OO wexis

2X
@ @D 12x

32




STEP. 24

K12 K14 K13
K4— —K3
K3— —K4
K13 K14 K12
@ @
@ 2X @ 2X
@ 2%

33




STEP. 25

K12 K14 K13
A K3 AN KU A~ K12 o~
R i \7/ N
|
\ /
| /
\\ | ) ,
\ ! /
A —
\\ \\ //
\\ | /
\ | /
\ b

B1/A1

Note: Pre-assemble Screw (TT), Do not tighten untill finished
Step 34.

. @P © wexis
2X

@D 12x

34



STEP. 26

N ﬁ
-
K2 N
~ JP
I~
K4\

K3 K1
Y Bt

@ZX @ZX

OO x5

@ = :
@D 16X




STEP. 27

Hf H6
—H7 H8 —
—9 H9 —
—1I8 H7 —
H6 H2

36




STEP. 28

7% 4X

@D 4x

) _JORTRE

2X

37



STEP. 29

73 2x

wexis ([ 2X

Om 0

), Do not tighten untill finished Step 34

w (TT

38



STEP. 30

\!

@D 2x

@b © wexi5

X
A\
\

7
N

A

N

/,/\a//
\

\
wf \I

2X

39



STEP. 31

N

STEP. 2

@D 2x

@P ©} M6X15

%
A

(f

/

..‘u..\ ) 7\
AR
7 / \ J/ ~
:mu x\ x\x / \
‘cr 1) xn \
Mm‘ AR /‘\LM
/~ \\W S~/ / )
[ 4 AR\ I 2\
S RV S : X
S ARV /’
U1
N 2
{
\ \ )

2X

/
[
\\\\ /
7/
A\
\\
\
\2 -~
0 - /
- T
\
\

STEP. 1

40

2X




STEP. 32

E1/E2

@D 8x

OO x5

2X

€9 2x

41



STEP. 33

OO x5

42




STEP. 34

M5X30

43




STEP. 35

T17  TIl6 T14 T13 T12

T18

0@ o~ © Lo < (an) N

TN I A N N S
> —
— p—
— N

_E : \ .

| o | | | |

N Q) <t Lo © — 0@

= =z = = =z = =

T16 T17

T14

44



STEP. 36

45




STEP. 37

K14/K16/K17

NOTE: PRE-ASSEMBLE BOLT &WASHER (LL)/SPACER(MM),

DO NOT TIGHTEN THIS STEP.

@):m@)@
MMMMM €D 12x

=

M 12x

46




STEP. 38

47




STEP. 39

MM

T12-T18

K1/K2

NOTE: PRE-ASSEMBLE BOLT &WASHER (LL)/SPACER(MM),
DO NOT TIGHTEN THIS STEP.

Ome O
M6X25 @ 2X

—mo O ®

M6X45

€D 8X

E @ 10X

48




STEP. 40

NOTE: TIGHTEN ALL PRE-ASSEMBLED BOLTS ON BOTTOM OF PANELS.

)_JORROE @D 12x

49




STEP. 41

6o 8x

4X

50



STEP. 42

MMMMM

51




STEP. 43

52




/
/
G 52

o) e 00y Y
ouUgoo0o000DQ =H
I 000000000 (Q

. ©h00000000000000000000
*PoPO00000000000000000000
0000000000000 0000000000
pPOOOOO00000000000000000
0000000000000 0000000000
POOOOO0000000000000000000
00000000000000000000000
0000000000000 0000000000
POOOOOOOO00O0O00000000000
H ([00000000000000000000000
Nl POOO0OOOO000000000000000
|| 0000000000000 000000000
POOOOO0O0O000000000000000Q

.Vn..luoOOOOOOOOOO_

54—&4 SECACACACECECRONONCNG

E1/E2/E3/E4

O OO0 000000
\..o.> oo U UL g

1.
“V 0000000000000000000
b 0000000000000 0000000
6,00000000000000000000

SS

POOOOO000000000000000000
0000000000000 0000000000

_
_
0000000000000 0000000000

POOCOOO0CO00000000000000000
OOOOOOOOOOOOOOOOOOOOOOO

S Q0000000000000 000000

T
pOOOCO0000000000000000000
000000000000 0000000000
0000000000000 0000000000
POOOOOO0000000000000000
0000000000000 0000000000
0O QVO0000000000000000

0000000000000 00000000O0Y
0000000000000 0000000000
OOOOOOOOOOOOOOOOOOOOOJ‘

®

0000000000000 0000000¢
00000000000

D
oD
oD
P
D
[+
D
(=]

&
-
/\ > C000000000000000000
JO0000000000000000000(
0000000000000 000000000Y
pPOOOOO0O000000000000000Q0
0
o
p

(]
D
P
D

ana0-0-0-0
vV Vv VoV

a-0-0-6-6-0-0
U T UoOoU

noO-0-0-0-0-0
vV VvV VvV

8-0-0-0-0-6-06
U U U UU

D
D
D
D
D
D
D
D

STEP. 44

D
D
(-]
[<>]

53




STEP. 45

nnnnnnnnnnnnnn
vvvvvvvvvvvvvv

E1/E2/E3/E4

54




	OD06KTSC12SN 10x12双顶挑檐木篷说明书
	OD06KTSC12SN 10x12双顶挑檐木篷说明书-1
	OD06KTSC12SN 10x12双顶挑檐木篷说明书
	10X12小尺寸木头挑檐棚说明书 C0350595-0598


	OD06KTRZ1220SB 说明书（更新） 56



